
Chapter 18

Waste Management and Treatment

Authored by:

Marty Brownstein, Chris Cummin and Tom Snyder

This document contains Authors Proprietary Information and is furnished with the understanding that the
information herein will be held in confidence and will not be duplicated, used, or disclosed either in

whole or part without the written permission of the Authors.



CHAPTER 18: WASTE MANAGEMENT AND TREATMENT

18.1 Overview

18.2 Waste Classification

18.3 Drivers

18.4 Waste Management Strategiles and Controls

18.5 Waste Streams Characterization:
D&D Approach & Technologies Dictate Process Streams & Volumes

18.6 Technology Selection

18.7 Technology Alternatives

18.8 Screening and Selection
[...]
waste. Some of the applicable processes include: filtration (including ultra filtration), ion exchange,
electrochemistry, dlying, evaporation and distillation for slurry (liquid) waste streams for slid waste
volume reduction, soil washing, electrochemical processing, solvent extraction, and other processes are
effective.

Water Processing

• Filtration

Filtration is the removal of suspended residue from water by passage through a filter mediwn. The filter
medium can be layers of fine granular material such as rock, garnet, sand and anthracite or a bag
constructed of fabric with a known pore size or cartridges made of similar material. Some "membrane"
cartridge filters can filter to as low as 500 Angstroms. Bag filters exhibit pore size as low as lO,OOO

11/12/02
2:35 PM



Angstroms while granular filters exhibit an effective pore size as low as 50,000 Angstroms. Common
problems with all types of filters involves formation of an impermeable "smutsdecker" on the surface of
the filter with prevents passage of water through the medium. Operational pressures for the various media
range from a few inches of water too as much as 300 psi. While the uniformity coefficient and mean grain
size of granular media controls the effective filter pore size, the pore size of bag and cartridge filters is
usually a manufactured component. Membrane and standard caltridge filters that exhibit an extremely
concentrated distribution ofpore sizes about the rating of the filter are deemed "absolute" filter while
those that exhibit a wider range of pores in the media are deemed "nominal". Granular filters are usually
backwashed at 15 to 22.5 GPM/ft2 to clean the material. After many backwashing events, the granular
material will lose its angular configuration and must be replaced. Some cartridge filters can also be
backwashed. Turbidity below 1 NTU is possible with all of the above filters.

• Ultra-filtration and Nano-filtration

Though the thought is not technically correct, it is convenient to think of a Reverse Osmosis,
Nanofiltration (NF) or Ultrafiltration (UP) membrane as simply a membrane filter with extremely small
holes in the membrane. UF and NF are simply membrane separation systems that operate at lower
pressure than RO systems and higher pressure than suspended solids filtration systems. NF is applicable
for separation of dissolved and particulate material of 8 to 75 Angstroms in size while UF systems
remove material in the 40 to 1200 Angstroms size. NF can be used to precondition the wastewater for
subsequent RO treatment by removal of multivalent cations at 60 to 180 psi operational pressure ranges.
UF systems, operated at 30 to 80 psi, Cal1 be used to precondition wastewater for subsequent treatment by
NF or RO units by removal of large chain molecules such as oil, surfactants and powdered carbon
slurries. UF and NF membranes are subject to the same scaling, fouling and organic bonding problems as
RO membranes, but to a lesser extent.

• Demineralization/lon Exchange

Ion exchange (IX) is the replacement of an ionized cation or anion in wastewater by a more active ion
upon passage of liquid through a column of bead or powdered IX material. While many specialized
systems are available, in the nuclear field, the most common cationic exchange is a hydrogen ion while
the most common anion exchange is a hydroxide ion. In some applications, sodium or chlolide ions may
be the exchanged ion. In order to provide detention times sufficient to allow the kinetics of the exchange
process to function, IX columns must be designed volumetric flows within the proper Gal./fe range. In
order to minimize short-circuiting of flows through the beds, applied flows must be maintained within the
proper Gal./fe range. In most cases, IX is applicable for treatment of liquids with dilute to medium ionic
strength; however, some applications are valid in solutions of high ionic strength. Feed to IX columns
must be pretreated by filtration to remove suspended material in order to avoid rapid rise of head losses
through the columns. IX systems function due to concentration and chemical activity driving forces to
achieve an equilibrium in which the extreme majority of ions in a wastewater are exchanged for a more
acceptable ion from the IX medium. Hence the kinetics of the process are driven by chemical and
physical parameters in a manner similar to a chemical equilibrium.

• Reverse Osmosis

Reverse Osmosis (RO) systems use pressure to separate dissolved salts from water by forcing water to
pass through a semi-permeable membrane. In the simplest form, a semi-permeable membrane separates a
solution of high salt concentration from an area oflow salt concentration but allows the passage of water
through the membrane. Pressure is applied on one side of the membrane. The applied pressure is
sufficient to overcome the ionic bond of the salts with water molecules and cause the water to pass
through the membrane leaving the salts near the surface of the membrane. Hence RO is a candidate

11112/02
2:35 PM



treatment process to separate dissolved solids in the 1 to 12 angstrom size range from water. RO systems
employ a multitude of membrane types, 60 to 1200 psi operational pressures and operate at temperatures
below 65°C to treat relatively chemically inert solutions. The RO systems may be composed of hollow
fiber membranes, spiral wound membranes or plate and frame membranes depending upon the water
quality, capital available for purchase of a wastewater treatment system and the degree of volume
reduction required. The operation ofRO systems will be negatively impacted by presence of excessive
scale forming salts, any bacterial growths, oxidizers, extremes of pH, extremes of pH, oil, silica and most
organic materials.

• Evaporation and Distillation

Evaporation is employed when the object is to reduce the residue remaining for disposal to the maximum
extent possible. The process may be combined with a condensation of evaporated water and reuse of the
water. In that case the process is called distillation. Evaporation can remove interstitial water from
between solids particles, water bound to the surface of the solids and, given enough heat, even remove
waters of hydration from solids. In most applications, only the first two type of water are removed. There
are multitudes of evaporation processes available. The more common types are thin film evaporators,
multiple effect vacuum units and drum dryers. All evaporators lose heat transfer efficiency due to build­
up of dried solids with low heat transmission potential on the heated sUlfaces of the evaporator. It is not
uncommon to initiate operation with an overall heat transfer efficiency of 85%, but after a few weeks of
operation, observe heat transfer efficiency of 60% or less. Evaporation rate is directly proportional to the
area of the liquid exposed to the gas phase in the evaporator - or the surface renewal rate in a mixed
evaporator. Hence, an unmixed drum dryer is the slowest of the evaporation systems. All evaporators
employ heat and/or vacuum to elevate the wastewater temperature to the boiling point or lower the vapor
pressure at which boiling will occur. The most efficient method of evaporation involves use of a heat
exchanger to condense the evaporator gas phase and exchange the heat to the wastewater feed. Thus the
evaporation process is a distillation process in this case.

The use of raw wastewater as a heat exchange medium requires pretreatment to avoid fouling of the heat
exchanger. Thin film evaporators involving spraying of a film of liquid on a heated rotating cylinder.
Upon evaporation of the liquid, a scrapper blade removes the dried material from the cylinder. Hence a
dry residue can be produced from this type of evaporator. A multiple effect, vacuum assisted evaporator
employs several stages, each under vacuum, to achieve evaporation of the water from wastewater. Only a
drum dryer and thin film evaporator are capable of production of a totally dry residue. With other
evaporators, it is rarely possible to achieve total dissolved solids above 25% using this type of evaporator
due to solubility restrictions.

• Solids Separation

Solids separation involves gravity segregation of suspended solids from wastewater to form a slurry of
I% to 5% dry solids content. These processes may involve chemical coagulation and flocculation of
micro-solids into large particles that will settle from the water in hours rather than days or weeks. A
typical settling rate for metal hydroxide solids is 8 ft/hr while a solid produced with lime will settle at up
to 12 ft/hr. The keys to design of successful solids separation devices are to not overload the solids flux
capacity of the component, maintain surface overflow rates below 325 GPD/ft2 of clarification area, avoid
surges in flow or solids content of the wastewater and remove the settled solids slurry before bacterial
action generates sufficient gas to float the solids to the surface. Hence oils, light solids or fine solids are
not good candidates for solids separation unless chemically coagulated, flocculated and polymerized into
large particles. Typically, a gravity solids separation device will produce a settled solids slurry that is
about 1% dry solids and an overflow that is near 30 mgll TSS. However, one separation device attaches
micro-air bubbles to the solids particles to float them to the surface - in a manner similar to a unattended

11/12/02
2:35 PM



straw is floated upwards in a soft drink. The solids-emiched layer at the top typically exhibits 5% dry
solids content (and oils) while the clarified bottom discharge layer will exhibit 100 mg/l TSS or less. DAF
treatment should never be used for treatment of wastes over 90°F due to losses of air solubility at the
higher temperatures.

• Sludge Dewatering

Sludge dewatering is usually composed of two steps. The first step is to increase the solids content of the
wastewater to 2% illy solids or higher and then dewater the resulting sludge slurry to a illy solid with 12%
to 60% dry solids content. If a flow with less than 1% TSS from a clmifier underflow or raw wastewater
is to be dewatered, it is common to employ a sludge decant tank. A decant tank is actually a clarifier with
an extremely low surface overflow rate, hence, the solids will compact to as high as 4% illy solids - with
celtain sludge types even condensing to 10% illy solids or more. Sludge decant facilities always feed a
mechanical sludge dewatering device. These devices as sand beds, centrifuge, rolling paper filters,
vacuum filters, or sludge press. All of these processes either multiply the gravity effect or employ
mechanical straining of solids particles from the water with or without pressure in addition to atmospheric
pressure. All of the dewatering processes dictate that sludge slurries that have been chemically and
physically conditioned in a proper manner be received by the dewatering device.

• Activated Carbon, Ultraviolet Light/Hydrogen Peroxide Oxidation

Activated carbon is pure carbon that has been subjected to specialized manufacturing processes to cause
the dense particles of carbon to expand. The expanded particle can best be viewed as a sponge or steel
wood pad in which the pathways inside the carbon particle exhibit surface areas many thousands of times
greater than the surface are of the exterior of the particle. Activated carbon has an almost unique property
of attraction ofnon-polar organic molecules and rejection of almost all ionized species, organic or
otherwise. Since the attraction to the surface of the carbon varies with respect to each organic species
known, the isotherm for each organic species and each type of carbon is different. Generally, the short
chain aliphatic molecules are not candidates for carbon adsorption while the higher molecular weight
aliphatic molecules and organic molecules with ring structures are the best candidates for activated carbon
treatment. The most common design error involves failure to consider surface and volumetric flow rate
considerations in a manner similar to those required by ion exchange systems. Activated carbon can be
obtained in the powdered form (PAC) or granular form (GAC). While the same isotherm will apply to a
given PAC or GAC for a specific organic, the final equilibrium concentration of organic remaining in the
wastewater is always higher using PAC than when using GAC. GAC, like ion exchange resins or zeolite,
can also be regenerated upon exhaustion. In the nuclear field, neither medium is normally regenerated.
For those organic molecules that have poor adsorption isotherms using activated carbon, the process of
ultraviolet light and hydrogen peroxide will break those organic molecules into carbon dioxide, water and
other components. This is accomplished with peroxide doses that are usually triple the chemical oxygen
demand of the wastewater and with considerable expenditure of electrical energy. UV/peroxide is subject
to negative interference due to iron and suspended or colored material in the wastewater that may absorb
or disburse ultraviolet light. UV is also subject to bacterial inhibition due to slime growths if not properly
maintained and idled.

• pH Adjustment, Coagulation, Flocculation and Polymerization

Suspended solids and some dissolved solids can be removed at 99% or higher efficiencies using
coagulation, flocculation and/or polymer addition in conjunction with pH control to the isoelectric point
of the component to be removed from the wastewater. Coagulation is the addition of a chemical to
wastewater that results in the conversion of dissolved components to micro-solids. In order to coagulate a

11112/02
2:35 PM



dissolved solids component, the pH of the wastewater must first be adjusted to the isoelectric point via
addition of acid, base and/or a coagulation agent. The isoelectric point is the pH at which a dissolved
component exhibits minimum solubility. Flocculation is the building of those micro-solids into larger
clumps of solids known as floc particles. Polymerization is the further building of floc particles into larger
clumps. Typical problems with these processes involve inadequate detention times for complete chemical
reactions, selection of an incorrect isoelectric point, faulty calibration of pH controllers and fouling of
sensor surfaces due to coating of sludge and oil on the sensing surfaces that inhibit quick exchange of
water across the sensor barrier.

Solids - Volume Reduction

• Soil Washing

The Soil Washing process is based upon commonly available mineral treatment processes. Soil washing
is one of the few techniques that can treat soils contaminated with organics, heavy metals, radionuclides
and combinations of contaminants.

Soil Washing is a means of partitioning the contaminants in contaminated soil such that a large portion of
the inlet soil is cleaned and discharged with contamination levels below a specified limit, while the
extracted contaminants are concentrated in the remaining, smaller portion of the soil for disposal. It does
this through a combination of particle separation by size and/or density and by chemical extraction using
a number of "soaps" or extraction solutions to clean the pmticles themselves. The system is modified to
fit the needs of the particular site by changing the extraction solutions and particle separations. Feed rates
of 1/2 ton to 1000 tons per hour are dependent on extraction chemistry, required retention time, and
equipment size. The almost infinite combinations of site soil characteristics and contaminating chemical
waste forms make the use of a treatability study mandatory, but the flexibility inherent in the Soil
Washing Process allows a wide degree of latitude in its application.

• Solvent Extraction

Solvent extraction is a separation technique that can be applied to different types of mixture: (l) a mixture
composed of two or more solids; (2) a mixture composed of a solid and a liquid; (3) a mixture of two or
more liquids. One or more components of the mixture are removed (extracted) by exposing the mixture to
the action of the solvent in which the component to be removed is soluble.

• Mining/Leaching Technology

Mining/Leaching Technology can be applied either to mined material or insitu to recovered minerals from
the ground. Extraction is performed by percolation of an appropriate solvent through the solids or ground.
This technique is used to remove contamination from soils and is applied in heap leaching, soil washing,
in-situ pumping of a solvent into the ground, etc. Leaching of uranium ore is accomplished by leaching it
with either a strongly acidic or strongly alkaline solution (leachate). The uranium can then be recovered
from the leachate using either solvent extraction or ion exchange processes.

Mechanical Processes for Size Reduction

Large components will need to be size reduced for processing. Boxes will need to be opened, and some of
the contents size reduced. A variety of techniques, such as cutting, burning, and component disassembly
can be used. Possible systems include simple, hand-held equipment, remotely-operated equipment, and
robot-operated equipment.

11/12/02
2:35 PM



Shredding is used to break up material for further processing and to provide a material of the proper size
for handling and processing. Some materials may be encapsulated directly, after shredding, if this is the
most cost-effective method of handling the waste. Typically, two stages of shredding are used, a first
stage, hydraulically-powered heavy industrial shredder using low RPM counter rotating sets of teeth
which tear the material apart. The second stage shredder with appropriate grid to ensure a relative uniform
output of material.

Compaction (5) to reduce the volume of Low Level Radioactive Waste (LLRW) has been utilized for
many years within the nuclear power industry. The earlier compactors used a hydraulic ram to compress
paper, rags, cardboard and plastics in a drum. These compactors are called low force systems, with a
capacity of up to about 50 tons. Other relatively low force systems, such as box compactors, shredder
compactors, and screw compactors were also utilized, each having advantages and disadvantages.

As disposal costs increased and the quantity of metal, concrete, wood and other materials became a higher
percentage ofLLRW that was non-compactable with the low force systems, super-compactors capable of
exerting a force of 1000 tons and higher were developed. The first super-compactor, a 1500-ton system,
became operational in the Netherlands in 1978. Today, over 50 radioactive waste super-compactors have
operated in many countries having a nuclear power program.

Basically, a super-compactor is a large hydraulic press that crushes a drum or other receptacle containing
essentially all types of solid waste. The container is held in a mold during the compaction stroke of the
super-compactor, which sizes the container's outer dimensions. The compressed drum is then stripped
from the mold and the process is repeated. Two or more crushed LLW containers (pellets) are then sealed
inside an overpack container for storage and ultimate disposal.

A compactor system may be mobile or stationary in concept; supplied as a basic system; manually
controlled, with a minimum of auxiliary equipment; to an elaborate computer-controlled system, which:
selects drums to be processed, measures weight and radiation levels, compresses the drums, places the
crushed drums in overpack containers, seals the overpacks, and records the overpack content, weight and
radiation level via a microprocessor-based inventory control system.

Most ofthe super-compactor installations in the world are 1500 ton or 2000 ton units handling beta­
gamma LLRW with a radiation level less that 200 rnr/hr are mobile. There are presently two stationary
units, one in England (BNFL) and one in Tennessee (Duratek) that are 5000 ton units that will handle